



Product Service

# CERTIFICATE

No. Z2 11 07 52109 014

**Holder of Certificate:** **Aktiv Ude**  
Hjermind Byvej 18  
8850 Bjerringbro  
DENMARK

**Production Facility(ies):** 52109

**Certification Mark:**



**Product:** **Swings**

**Model(s):** 004.402, 004.402-1, 004.412, 004.413,  
004.414, 004.415, 004.416

**Parameters:**

material	: Robinie timber
diameter posts	: 16- 18 cm
diameter beam	: 16- 18 cm
fixation of beam and posts	: metal cramps
seats	: Seats according to EN 1176-2:2008

**Tested according to:** EN 1176-1:2008  
EN 1176-2:2008

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

**Test report no.:** 71390243-01 bis -07

**Date,** 2011-07-12  
Page 1 of 1

*Harald Bardowicks*  
(Harald Bardowicks)

